

TEST REPORT



E-mail: info@janoshik.com
Web: www.janoshik.com

Task Number #104346

Testing ordered > 02 FEB '26

Sample received > 13 FEB '26

Client Bad Witch Labs

Sample TB-500

Manufacturer Limeiren Trading Store

Batch

Sample description >

See picture or pictures attached.

Tests requested >

TB4/TB-500/TB4(17-23) analysis



Results >

TB-500 (TB4)	10.82 mg
Purity	99.537%

Comments >

Analysis conducted > 23 FEB 2026

Signature >

Verify this test at www.janoshik.com/verify/ with the following unique key

9GHDPR1WM54M